Community Pharmacy Minor Ailments Service Formulary
ACNE VULGARIS5 -If severe of not working GP referral
 Benzoyl peroxide 5% gel (Acnecide®) > 12 years 30g
 Benzoyl peroxide 5% wash (Acnecide®) > 12 years 

 ATHLETE’S FOOT –GP referral -spreading rash, immunosuppressed, diabetics, >4weeks infection
Clotrimazole 1% cream > 6 years 20g 

Miconazole 2% cream (Daktarin®) > 6 years 15g 
Terbinafine 1% gel (Lamasil AT®) > 16 years 15g 
 DIARRHOEA (ACUTE) –GP referral ->3 days , immunosuppressed, other signs of illness, comorbidities
Loperamide 2mg capsules > 12 years
Oral rehydration sachets (Dioralyte®) > 3 months 
EAR WAX –GP referral- < 12 years, Perforated eardrum, ear surgery or hearing aid
Olive Oil Ear Drops (DT) > 12 years 10ml

Sodium Bicarbonate 5% Ear Drops (DT) > 12 years 10ml 

 GROIN AREA INFECTION (Dhobie Itch) 

Clotrimazole 1% cream > 16 years 20g 

Miconazole 2% cream (Daktarin®) > 16 years 15g

 Miconazole 2%, HC 1% cream (Daktacort HC®) > 16 years 15g 

 Terbinafine 1% gel (Lamisil AT®) > 16 years 15g 

 HAEMORRHOIDS – GP referral-change in bowel habit or unusual symptoms
Anusol® cream > 16 years 23g
Anusol® suppositories > 16 years 

Anusol® Plus HC® ointment > 18 years

Anusol Plus HC® suppositories > 18 years 

HEAD LICE -GP referral for- Treatment failure with 2 uses
Bug Busting Kit (Combs)

Dimeticone 4% lotion (Hedrin®) > 6 months 

Malathion 0.5% aqueous liquid (Derbac M®) > 6 months 

Malathion 0.5% aqueous liquid (Derbac M®) > 6 months 200ml 

MOUTH ULCERS–GP referral -lasting more than 3 weeks, Heavy smoker, > 45 years and male, Coeliac disease, Diabetes and TB
 Hydrocortisone 2.5mg muco-adhesive buccal tablets sugar free (DT) > 12 years 
 SCABIES GP referral –Immunocompromised, Elderly patients > 65 years
Permethrin 5% cream (Lyclear®) > 2 years

Malathion aqueous 0.5% (Derbac M®) liquid > 2 years

HTREADWORMS 

Mebendazole  chewable tablets or oral suspension  (Ovex®) > 2 years

 ORAL THRUSH 
GP referral- Immunocompromise, chemotherapy or radiotherapy, HIV positive, diabetes >3weeks swallowing problems 

Miconazole 20mg/g Oromucosal gel sugar free (Daktarin®) > 4 months or > 5-6 months in preterm babies 

VAGINAL THRUSH 

Immunocompromised, Diabetes mellitus, First time sufferers, Suspicion of STD, Offensive smelling / coloured discharge, Abdominal pain and fever, Diarrhoea, nausea or vomiting, Appearance of blood in discharge, Irregular vaginal bleeding, Ulcers or blisters on vagina or vulva, Lower abdominal pain or dysuria, Systemic symptoms
 Clotrimazole creams and pressarys (Canesten) 16 – 60 years 
 Fluconazole 150mg capsule 16 - 60 yearsPost-menopausal women 
 VERRUCA –GP referral Immunocompromised, Patient with diabetes, Patients with impaired peripheral blood circulation
Salicylic acid / lactic acid (Salatac® gel and salactol paint ) > 2 years 8g 
 Salicylic acid 26% (Occlusal® cutaneous solution) > 2 years 
Pregnancy and Breast feeding require GP input for most conditions 

Conditions not clearing with treatment or lasting more than 4 weeks usually need GP referral 

